
 CHEMICAL ENGINEERING TRANSACTIONS  
 

VOL. 59, 2017 

A publication of 

 

The Italian Association 
of Chemical Engineering 
Online at www.aidic.it/cet 

Guest Editors: Zhuo Yang, Junjie Ba, Jing Pan 
Copyright © 2017, AIDIC Servizi S.r.l. 

ISBN 978-88-95608- 49-5; ISSN 2283-9216 

Research on Upgrading and Reconstruction in Low 

Concentration Urban Sewage Treatment Plants  

Fang He*, Hongyang Qiu, Wei Chen, Jian Wang, Jie Fan 
College of Urban Construction, Wuhan University of Science and Technology, Wuhan 430065, China 

hefang@wust.edu.cn 

Carrousel oxidation ditch treatment technology with front-facing anaerobic tank is adopted in sewage 

treatment plant of a southern city in China. Based on A standard of urban sewage treatment plant pollutant 

discharge standards (GB18918-2002), TN and TP concentrations of the actual effluent are beyond the 

standard. Analyzing the process flow, inlet and outlet water quality, the main reason of the low removal rate of 

TN and TP was the lower inflow organic concentration compared to the design value. It’s difficult to form 

aerobic/anaerobic alternating operation environment as design for nitrogen and phosphorus removal in 

oxidation ditch. The corresponding reconstruction was carried out. The results showed that stable up-to-

standard of effluent quality was achieved by changing vertical surface aerator to microporous aeration, on-

demand aeration controlling nitrogen, reducing or closing internal reflux, adding the carbon source, completing 

the sewage collection system and so on. The average removal rate of tested TN and TP in 2017 can reach 

50% and 88% respectively. 

1.  Introduction 

In southern China, the actual inflow organic concentration is often lower than the designed value in the 

operation of sewage treatment plant. In fact, it can’t save operation cost of the low concentration inflow (He, et 

al. 2016, Wang, et al. 2014, Zhang, et al. 2016). On the contrary, it may bring a series of problems, such as 

abnormal growth of activated sludge in biochemical system, too small of the sludge floc to precipitate, 

declining of the activated sludge volume, influence of TN and TP removal rate, reducing the investment benefit 

of sewage plant and increasing the burden of operation (Sun, et al. 2016, Zhang, et al. 2014). So the sewage 

treatment system may be hard to operate properly. Therefore, it’s a hot research topic that how to make the 

outlet water quality reach A standard of urban sewage treatment plant pollutant discharge standards (GB 

18918-2002) stably in sewage treatment plants with lower concentration inflow(Larry B. Barber, et al. 2015). 

Zhang, et al (2011) integrated a field survey, batch tests and microbial community identification to improve the 

effectiveness of the enhanced biological phosphorus removal (EBPR) process for WWTPs and the anaerobic 

P-release rate was found to be an effective indicator of EBPR. Liu, et al (2012) developed an innovative 

adsorption /nitrification /denitrification /sludge-hydrolysis wastewater treatment process (ENRS) characterized 

by carbon source manipulation with a biological adsorption unit and a sludge hydrolysis unit to enhance 

nitrogen removal and reduce sludge production for municipal wastewater treatment. Wang, et al (2015) had 

concluded that anammox bacteria were widespread in diverse treatment units of municipal WWTPs, 

regardless of the oxygen content (even DO>2 mg/L), substrate loadings (low to 2.1-51.0 mg N/L), seasonal 

condition (winter and summer) or operating process (AAO, OD, SBR, and MBR), with the abundance of 105-

107 hzs gene copies/g (Figueroa, et al. 2012, Wang, et al. 2013). Jin, et al (2015) compared two aeration 

modes, step aeration and point aeration, in a full-scale Carrousel oxidation ditch with microporous aeration. 

The result was that step aeration had an overall higher TN removal efficiency (Guo, et al. 2013 and 2014). 

The above literature may discuss the removal of pollutants in different sewage treatment plants. For low 

concentration inflow, there’s almost no reports. In this paper, it’s discussed of the operation in sewage 

treatment plants with lower concentration inflow and the problems in the operation process. As to the existing 

problems, the corresponding reconstruction measures were carried out for the stable water quality standards 

of the effluent. 

                               
 
 

 

 
   

                                                  
DOI: 10.3303/CET1759150

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Please cite this article as: Fang He, Hongyang Qiu, Wei Chen, Jian Wang, Jie Fan, 2017, Research on upgrading and reconstruction in low 
concentration urban sewage treatment plants, Chemical Engineering Transactions, 59, 895-900  DOI:10.3303/CET1759150   

895



2. Profile of sewage treatment plant 

2.1 Profile and design standards 

L sewage treatment plant (L-STP) is located in southern China. It was built in 2009, with the service area of 

30.1
2km and the design disposal capacity of 120000 m3/d. Carrousel oxidation ditch treatment technology was 

adopted with front-facing anaerobic tank. The designed effluent quality can meet B standard of urban sewage 
treatment plant pollutant discharge standards (GB 18918-2002). The designed parameters of raw sewage and 

effluent water quality are shown in Table 1. 

Table 1:  Designed quality of raw sewage and effluent water 

Water quality indicator BOD5 CODcr SS TN(NH3-N) TP 

Designed water quality of raw sewage (mg/l) 100 200 140 35(25) 3 

Designed water quality of effluent (mg/l) 20 60 20 20(8) 1 

2.2 Technological Process 

Carrousel oxidation ditch treatment technology was adopted with front-facing anaerobic tank in L-STP. And 
the vertical surface aerator was used for aeration. Urban sewage was sent to the plant after the collection of 
pipe network and the elevation of outside pump station. Urban sewage drifted into inlet pump station 
through coarse bar screen removing large floats. There’re four centrifugal submersible sewage pumps in 
pumping station to elevate sewage to vortex grit chamber through one pipe of 1.6 meters in diameter. There’re 
three rotating-drum fine screen before vortex grit chamber to further remove the suspended solids, especially 
the filamentous and banded suspended solids. After sand water separation, sewage entered into 
the anaerobic tank and stayed some time before entering the carrousel oxidation ditch. The 
chemical removing phosphorus technology was used and the dosing spot of liquid polymer aluminum located 
at water distribution weir of the secondary clarifier in integrated well. Treated by oxidation ditch, sewage 
flowed to secondary clarifier evenly by integrated well. After separating, the supernatant was disinfected by 
sodium hypochlorite and then flowed into Yangtze river. A part of sludge from the secondary clarifier was 
pumped back into oxidation ditch, the other part as excess sludge was sent into sludge dewatering process by 
centrifugal concentrating dehydration. The specific process was shown in Figure 1. 
 

 

Figure 1: Process flow chart 

2.3 The main structures and process parameters 

The main structures include coarse bar screen, water pump station, vortex grit chamber, anaerobic tank, 
oxidation ditch, secondary clarifier and so on. The parameters of main structures are shown in Table 2.  

Table 2: Main structures  

No Item Specifications Amount Remarks 

1 Coarse bar screen room L*B*H=16.8*8.6*11.2 1 co-construct underground 

2 Water pump station L*B*H=15.8*8.6*11.2 1 reinforced concrete structure, H=10m 

3 Fine screen room L*B*H=12.8*7.6*4.4 1 reinforced concrete structure 

4 Vortex grit chamber D=5m,H=4.65m 2 Round reinforced concrete structure 

5 Anaerobic tank L*B*H=112*9*5.2 2 Annular reinforced concrete structure, HRT=1.5h 

6 Carrousel oxidation ditch L*B*H=112*37*5 2 Annular reinforced concrete structure, HRT=7.7h 

Fw=0.078kgBOD5/kgMLSSd,  MLSS=4000mg/l 
7 Integrated well D=13m,H=7.8m 1 half-underground reinforced concrete structure 

8 Secondary clarifier D=40m，H=4.62m 4 Round reinforced concrete structure  

T=2.5h, R=100%, qmax=1.17m3/m2h 

9 Contact tank L*B=40*21.2 1 Underground reinforced concrete rectangular tank  

10 Sludge pumping station L*B=12.7*10.4 1 half-underground reinforced concrete structure 

11 Sludge thickening and 

dewatering station 

L*B=24*10 1 Double construction of masonry-concrete structure 

896

file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=technological
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=process
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=structure
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=structure
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=structure
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=structure
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=structure
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=structure
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=structure
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/javascript:;
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=reinforced
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=concrete
file:///C:/Users/lenovo/AppData/Local/youdao/dict/Application/7.0.1.0227/resultui/dict/?keyword=structure


3. Analysis of operation and existing problems 

3.1 Operation analysis 

Statistical analysis on the monitoring results of inlet water quality in L-STP, the inlet water quality indicators of 
the maximum, minimum, average and 85% reliability value can be obtained in 2016 as shown in Table 3. It 
can be seen from Table 3 that certain difference was existed between the average inlet water quality and the 